


T500EE PARTS LIST 

1 HT050 TRAILER FRAME T500 (WITH FENDERS) 25 DSW07 SPIN WELD FITTING 3/4 FT 1 SN

2 TH550 TRAILER TONGUE, REMOVABLE T500 26 D8169 HOSE BARB 1 in.H x 3/4P BRASS

3 FB881 BOLT 5/8 - 11 x 4 1/2 GRADE 5 27 DSW25 SPIN WELD FITTING 1 1/2 FLUSH

4 FNR09 NUT 5/8 - 11 LOCKING 28 D2150 NIPPLE 1 1/2 POLY

5 FB920 BOLT 5/8 x 5 GRADE 8 HARDENED 29 VVB10 GATE VALVE 1 1/2 PVC

6 FWC17 WASHER 11/16 ID PLATED SAE 30 DAT15 POLY TEE 1 1/2

7 SR103 RD TUBE 1 x .065 STAINLESS 304 31 VF150 FILTER 1 1/2" T TYPE 180 MICRO

8 TC230 COUPLER; ADJ; ELECTRIC 2-5/16 32 D1615 BUSHING, REDUCING 1 1/2 x 3/4

9 TLRP8 7 WAY MOLDED TRAILER CORD 8' 33 HS061 TRAILER VALVE/STRAINER SUPPORT

10 TLB00 TRAILER BRAKE AWAY SWITCH 34 D8120 HOSE BARB 3/4 BRASS

11 TJ130 SWING UP JACK - BOLT ON - 8in 35 DSW20 SPIN WELD FITTING 3/4 FPT FLUSH

12 HTJ00 SHIM- TRAILER JACK 1.75x 6.50 36 D2120 NIPPLE 3/4 POLY

13 TLR83 REFLECTOR; AMBER 37 D5612 STREET ELL 3/4 POLY

14 TLR84 REFLECTOR; RED 38 D012F GARDEN H A 3/4 NPT FEM

15 TL500 TAIL LIGHT OVAL STOP/TURN 39 D0021 SCREEN WASHER GARDEN HOSE ADAPTER

16 HL050 DELRIN BEARING; HOSE REEL 1 x 1 40 FB616 BOLT 3/8 x 1 PLATED

17 TAR38 AXLE; ELECTRIC TORSION 3700# 41 FWC06 WASHER CUT 3/8 PLATED

18 FB915 BOLT; 5/8 x 1 3/4 FINE THREAD 42 FNLO6 NUT LOCK 3/8-16 PLATED

19 FWC20 WASHER 11/16 ID - 1 5/16 OD 3/16 43 FB516 BOLT 5/16 x 1 PLATED

20 FNL09 NUT LOCK 5/8 - 18, FINE THREAD PLATED 44 FWC05 WASHER CUT 5/16 PLATED

21 TTA14 TIRE & WHEEL 205 - 75 - 14 C 5 LUG 45 FNL05 NUT LOCK 5/16-18 PLATED

22 HTS05 TANK STRAP 2 x 3 (FOR QTY. 2 270 FOR T500) 46 FB824 BOLT 1/2 x 1 1/2 #5 HARD ZINC

23 WT265 WATER TANK 270 GALLON 47 FWC09 WASHER CUT 1/2 PLATED

24 GLL37 LABEL HT LOGO, CLEAR 11.75" x 11.75" 48 FNL08 NUT LOCK 1/2-13 PLATED


